N1 MODELS 250 - 450

HEADLIGHT NO. QTY CODE NAME CHINESE NAME
1 1 F01-01 HEADLIGHT BIALT
2 1 FO1-02 HEADLIGHT BULB KATHTS8
3 1 F01-03 FRONT WINKER L RS KT
4 1 F01-04 FRONT WINKER R RIGFEELT
5 1 FO01-05 REAR WINKER L EEERLT
6 1 F01-06 REAR WINKER R ERERLT
7 1 F01-07 LICENSE LIGHT BEERYT
3 D 8 1 F01-08 TAILLIGHT B4
4 o
5 Do
6
HEAD COVER NO. QTY CODE NAME CHINESE NAME
1 1 F02-01 HEADLIGHT COVER RTHTF
2 2 F02-02 HEADLIGHT TIE RATEHE
3 1 F02-03 LICENCE PLATE Shi
4 1 F02-04 CHEST PROTECTOR COTTON b L)
5 1 F02-05 INNER BOLT M6*16 T30 M6*16
1
1
\ b \ ,/ :
A N\ . £
3
5
HIGHWAY EDITION COMPETITIVE EDITION
METER NO. QTY CODE NAME CHINESE NAME
1 1 F03-01 METER ASSY ERBA
2 1 F03-02 METER BRACKET pEsE]
3 2 F03-03 MOUNTING GLUE, METER TESRAR
4 1 F03-04 IGNITION SWITCH BRACKET ARPXE
5 1 F03-05 IGNITION SWITCH SN
6 1 F03-06 MILEAGE SENSING LINE BRACKET iHERXE
7 1 F03-07 MILEAGE SENSING LINE iR R
8 2 F03-08 SCREW 4.8*12 ST+54.8*12
9 2 F03-09 WASHER ®6 96 P6
SWITCH NO. QrtY CODE NAME CHINESE NAME
1 K F04-01 L SWITCH ERERAR




2 1 F04-02 CUTOFF SWITCH IBRFFX
3 1 F04-03 HEADLIGHT SWITCH RETFF%
4 1 F04-04 STARTING SWITCH BEHFX
3
5 o
2
GRIP COMP NO. QTY CODE NAME CHINESE NAME
1 1 F05-01 L HANDLEBAR RUBBER EFER
2 1 F05-02 R HANDLE RUBBER AFEE
3 1 F05-03 R HANDLE RUBBER LOCK EFBRGIHN
4 1 F05-04 CLUTCH CABLES HEAD PIbEE ez Sl
5 1 F05-05 CLUTCH LEVER BEEFH
6 1 F05-06 CLUTCH LEVER LOWER CASSETTE BEFARE
7 1 F05-07 CLUTCH LEVER UPPER CASSETTE BAFHET
8 1 F05-08 RUSH PITH, OILER INSEERAIS
9 1 F05-09 OILER SEAT ISR
10 1 F05-10 CLUTCH CABLES BOLT S TR AT IR
11 1 F05-11 OILER SEAT SHIELD hoH AR EE B A R
12 4 F05-12 INNER BOLT M6*20 T30 M6*20
GRIP NO. QTYy CODE NAME CHINESE NAME
1 1 F06-01 HANDLEBAR PIPE FIE
2 1 F06-02 LEFT HANDLEBAR BRACKET EFRIPEXRE
3 1 F06-03 RIGHT HANDLEBAR BRACKET BFEPEXE
4 1 F06-04 LEFT HANDLEBAR SHIELD EFEE
5 1 F06-05 RIGHT HANDLEBAR SHIELD AFEFPE
6 4 F06-06 SCREW 6*16 STAf6*16
4 s
23
1
6
HJ250H-5 CABLE NO. QTY CODE NAME CHINESE NAME
1 1 F07-1-01 THROTTLE CABLES iR
2 1 F07-1-02 CLUTCH CABLES BAHER
HJ250H-6 CABLE NO. QTY CODE NAME CHINESE NAME
1 1 F07-2-01 THROTTLE CABLES SRR
2 1 F07-2-02 CLUTCH CABLES BAHE




HJ250H-7 CABLE NO. QTY CODE NAME CHINESE NAME
1 1 F07-3-01 THROTTLE CABLES SRR
2 1 F07-3-02 CLUTCH CABLES BEEhiER
7
/
1
HJ250H-5 ELECTRIC PARTS NO. Qry CODE NAME CHINESE NAME
1 1 F08-1-01 BATTERY 12v5L it 12v5L
2 1 F08-1-02 MAIN HARNESS 33
3 1 F08-1-03 FUSE RIGE
4 1 F08-1-04 ELECTRIC MOTOR AR
2 5 1 F08-1-05 col AXE
- 6 1 F08-1-06 IGNATION COIL BES
- 7 1 F08-1-07 VOLTAGE REGULATOR BES
8 1 F08-1-08 STARTING RELAY GHEgE
< 9 1 F08-1-09 FLASHER RELAY B
10 2 F08-1-10 SCREW 6*16 R BKET6*16
11 2 FO08-1-11 INNER BOLT M6*20 T30 M6*20
i . 12 2 F08-1-12 INNER BOLT M6*12 T30 M6*12
HJ250H-6 ELECTRIC PARTS NO. QTY CODE NAME CHINESE NAME
1 1 F08-2-01 BATTERY 12v5L Zeit 12v5L
2 1 F08-2-02 MAIN HARNESS E3:3
3 1 F08-2-03 FUSE RIEE
4 1 F08-2-04 col ANE
B 5 1 F08-2-05 IGNATION COIL BES
¥ 6 1 F08-2-06 VOLTAGE REGULATOR BES
Z \ S 7 1 F08-2-07 STARTING RELAY 4ken 38
\ ’x N5 N\ ! 8 1 F08-2-08 FLASHER RELAY e
) J 5 9 2 F08-2-09 SCREW 6*16 RABKE6*16
) 10 2 F08-2-10 INNER BOLT M6*20 T30 M6*20
' f 11 2 F08-2-11 INNER BOLT M6*12 T30 M6*12
I [
I | 9 ICK
9 6 L 7
HJ250H-7 ELECTRIC PARTS NO. QTY CODE NAME CHINESE NAME
1 1 F08-3-01 BATTERY 12v5L M 12v5L
2 1 F08-3-02 MAIN HARNESS e
3 1 F08-3-03 FUSE RIEE
4 1 F08-3-04 CDI RAKEH
2 5 1 F08-3-05 IGNATION COIL BES
/ 6 1 F08-3-06 VOLTAGE REGULATOR BES
{ N 7 1 F08-3-07 STARTING RELAY e
| " 8 1 F08-3-08 FLASHER RELAY s
: ¥ 9 2 F08-3-09 SCREW 6*16 A EKE6*16
10 2 F08-3-10 INNER BOLT M6*20 T30 M6*20
11 2 FO08-3-11 INNER BOLT M6*12 T30 M6*12




STEERING STEM NO. QTY CODE NAME CHINESE NAME
1 1 F09-01 LOWER PLATE, STEERING STEM TR
2 1 F09-02 UPPER PLATE, STEERING STEM Ik LBER
3 2 F09-03 Hook HEEY
4 4 F09-04 MOUNTING GLUE R REEERR
5 1 F09-05 DUSTPROOF GASKET, STEERING STEM F R THLR
g 6 2 F09-06 STEERING BEARING F IR
9 & ~ 7 2 F09-07 STEERING BOWL F IR
8 1 F09-08 PAD, STEERING STEM ADJUSTING NUT FHAiR LS
L AN 9 1 F09-09 LOCKED NUT, STEERING STEM SRR
6 10 1 F09-10 UPPER CASSETTE, HANDLE PIPE FRERF
7 11 2 FO09-11 LOWER CASSETTE, HANDLE PIPE FRERE
g 12 2 F09-12 LOWER CASSETTE, HANDLE PIPE BOLT FiREREHERR
5 ¢ 13 2 F09-13 INNER BOLT M10*35 T40EI3M10*35
> 14 4 F09-14 INNER BOLT M8*25 T40 M8*25
3 15 4 F09-15 INNER BOLT M8*40 T40 M8*40
16 4 F09-16 INNER BOLT M8*50 T40 M8*50
17 1 F09-17 INNER BOLT M8*25 T40 M8*25
FRONT SHOCK ABSORBER NO. QTY CODE NAME CHINESE NAME
1 1 F10-01 R, FRONT SHOCK ABSORBER AR
2 1 F10-02 L, FRONT SHOCK ABSORBER MEME
3 1 F10-03 R SHIELD, FRONT SHOCK ABSORBER BRPES
4 1 F10-04 L SHIELD, FRONT SHOCK ABSORBER EPEE
5 1 F10-05 CLIP, FRONT BRAKE OIL PIPE BB ERE R T
] 8 6 1 F10-06 REAR SHOCK ABSORBER B RE
7 2 F10-07 INNER BOLT M10*55 T40 M10*55
8 2 F10-08 SCREW 6*16 STAf6"16
— 9 6 F10-09 BOLT 6*10 57874 H6*10
T 10 4 F10-10 INNER BOLT M8*25 T40 M8*25
FRONT FENDER NO. QTY CODE NAME CHINESE NAME
1 1 F11-01 FRONE FENDER AIISRIR
2 4 F11-02 INNER BOLT M6*16 T30%£M6*16
1
[
[
2
FUEL TANK / SEAT NO. QTY CODE NAME CHINESE NAME
1 1 F12-01 FUEL TANK
2 FUEL TANK
3 1 F12-02 SEAT
4 1 F12-03 FUEL COCK
5 1 F12-04 CAP, FUEL TANK
2 6 1 F12-05 INNER BOLT M6*20 T30 M6*20
7 1 F12-06 T BUSHING $6*918*10 s ECE* P18*10
8 1 F12-07 SCREW M6*8 TFARLEMME*8
9 1 F12-08 BOLT M6*16 T30 M6*16
10 1 F12-09 BOLT M6*108 T30 M6*108




HJ250H-5 MUFFLER NO. QrYy CODE NAME CHINESE NAME
1 1 F13-1-01 FRONT PARTS, MUFFLER SHAS RAIEY
2 1 F13-1-02 REAR PARTS, MUFFLER HERER
3 1 F13-1-03 GASKET, MUFFLER SHAERE HE
4 1 F13-1-04 RUBBER BUSHING IFH
5 1 F13-1-05 MUFFLER MOUNTING GLUE SHPERRERER
1 6 2 F13-1-06 NUT M8*23 923% B4R IEMB"23
5 7 1 F13-1-07 NUT M8 6177 M8
Y 8 1 F13-1-08 WASHER ®8 96 ©8
9 2 F13-1-09 INNER BOLT M8*20 T40[EIEM8*20
10 2 F13-1-10 INNER BOLT M8*35 T40 M8*35
z‘a 5
e® AA Q R
6 7 8 9 10
HJ250H-6 MUFFLER NO. QrYy CODE NAME CHINESE NAME
1 1 F13-2-01 FRONT PARTS, MUFFLER SHPTERATEY
2 1 F13-2-02 REAR PARTS, MUFFLER HERER
3 1 F13-2-03 GASKET, MUFFLER SHE ST HE
4 2 F13-2-04 NUT M8*23 9233 RIRIEMS*23
5 1 F13-2-05 NUT M8 6177 M8
N 6 1 F13-2-06 WASHER ®8 96 ©8
7 1 F13-2-07 INNER BOLT M8*20 T40[EIEM8*20
8 2 F13-2-08 INNER BOLT M8*35 T40 M8*35
Q 2 8 8
56 7 8
HJ250H-7 MUFFLER NO. [*13% CODE NAME CHINESE NAME
1 1 F13-3-01 FRONT PARTS, MUFFLER SHAESRATEY
2 1 F13-3-02 MIDDLE PARTS, MUFFLER D bk a5
3 1 F13-3-03 REAR PARTS, MUFFLER SHERER
4 1 F13-3-04 GASKET, MUFFLER HEREHE
5 2 F13-3-05 WASHER ®8 97 ®8
2 , 6 2 F13-3-06 BOLT M8*20 5783 M8*20
7 1 F13-3-07 NUT M8 6177 M8
ST 5 8 1 F13-3-08 WASHER ®8 96 ®8
- 9 1 F13-3-09 INNER BOLT M8*20 M8*20
10 2 F13-3-10 INNER BOLT M8*35 T40 M8*35
e © A&
[T
7 8 9 10
HJ250H-5 AIR CLEANER NO. QrYy CODE NAME CHINESE NAME
1 1 F14-1-01 REWIND BAO HEEESE
2 1 F14-1-02 INLET PIPE HEE
3 1 F14-1-03 HOSE KERRE
4 1 F14-1-04 CARBURATOR %t
5 1 F14-1-05 AIR FILTER CONNECTING PIPE IR
H 6 1 F14-1-06 AIR FILTER ELEMENTS BRACKET ERBREXE
7 1 F14-1-07 AIR FILTER ELEMENTS TIRIRIAK
8 1 F14-1-08 AIR FILTER HOLDER BEEF
8
HJ250H-6 AIR CLEANER NO. QrYy CODE NAME CHINESE NAME
1 1 F14-2-01 INLET PIPE HEE
2 1 F14-2-02 CARBURATOR jla:E
3 1 F14-2-03 AIR FILTER CONNECTING PIPE
4 1 F14-2-04 AIR FILTER ELEMENTS BRACKET




) // 3 5 1 F14-2-05 AIR FILTER ELEMENTS
6 1 F14-2-06 INLET PIPE HOLDER
7 1 F14-2-07 AIR FILTER HOLDER
7
HJ250H-7 AIR CLEANER NO. QTY CODE NAME CHINESE NAME
1 1 F14-3-01 INLET PIPE i
2 1 F14-3-02 CARBURATOR fEshEs
3 1 F14-3-03 AIR FILTER CONNECTING PIPE EIRBRE
4 1 F14-3-04 AIR FILTER ELEMENTS BRACKET 5k X%
3 5 1 F14-3-05 AIR FILTER ELEMENTS *
6 1 F14-3-06 INLET PIPE HOLDER HSERF
7 1 F14-3-07 AIR FILTER HOLDER BERTF
7 | )
i !’
2N
J\ )
( =
_ J
7
REAR PARTS FRAME NO. QTY CODE NAME CHINESE NAME
1 1 F15-01 REAR PARTS, FRAME ERER
2 4 F15-02 INNER BOLT M8*25 T404EEM8*25
1
S )
2
BATTERY BOX NO. QTY CODE NAME CHINESE NAME
1 1 F16-01 AIR FILTER COVER ERBAK
2 1 F16-02 FRONT PARTS,REAR FENDER E4RATEY
3 1 F16-03 BATTERY BOX BRE
4 1 F16-04 R SIDE COVER WITHIN BEERT
5 2 F16-05 WASHER ®6 HERKROE
5 . == 6 2 F16-06 SCREW 4.8*12 ST+%4.8*12
C 7 1 F16-07 WASHER ®6 96 6
s i \ I 4 8 6 F16-08 SCREW 6*16 STAF6"16
{8 | d 9 1 F16-09 PULL RUBBER, SIDE STAND ML
: _
2
T
8 Sl
L
T
REAR FENDER FRAME NO. QTY CODE NAME CHINESE NAME
1 1 F17-01 REAR FENDER, FRAME EH5iE
2 1 F17-02 L VENT BHAE
3 1 F17-03 R VENT BHAE
4 2 F17-04 SCREW 6*16 STAH6"16
5 4 F17-05 INNER BOLT M6*16 T30%£M6"16




!

TRUREE
o
UL

SIDE CAP / REAR COVER NO.  QTY CODE NAME CHINESE NAME
1 1 F18-01 L PROTECTING BOARD, FUEL TANK BEEEIR
2 1 F18-02 R PROTECTING BOARD, FUEL TANK B
3 1 F18-03 R SIDE COVER HEA
4 1 F18-04 L SIDE COVER E%EKk
5 5 1 F18-05 TAIL COVER RS
? . i 6 1 F18-06 AIR CLEANER COVER TEERE
2 7 1 F18-07 INNER BOLT M6*20 T30 M6*20
- ? 8 2 F18-08 INNER BOLT M6*16 T30 M6*16
S - ) 9 4 F18-09 WASHER 06 96 6
3 e 10 4 F18-10 INNER BOLT M6*12 T30 M6*12
. & S 1 6 F18-11 SCREW 616 ST/ 5616
- . 12 4 F18-12 SCREW M6*8 +FRRLEMME*8
- 9
2488288 ‘
n 10
HJ250H-5 WATER TANK NO.  QTY CODE NAME CHINESE NAME
1 1 F19-1-01 WATER TANK,L EKHE
2 1 F19-1-02 OIL VESSEL Pl
3 1 F19-1-03 WATER TANK,R K5
4 1 F19-1-04 ELECTRIC FAN RE
5 1 F19-1-05 VESSEL ki
6 1 F19-1-06 VESSEL BRACKET UP KEXHEE
7 5 1 2 3 4 7 1 F19-1-07
I ¢ ) 4 8 1 F19-1-08 BATTERY LOCATING PLATE B IEER
: 9 1 F19-1-09 WATER TANK ATTACH KM
10 3 F19-1-10 INNER BOLT M6*16 T30%£M6*16
1 2 F19-1-11 INNER BOLT M6*16 T30 M6*16
12 1 F19-1-12 INNER BOLT M6*16 T30 M6*16
10 n 12
HJ250H-6 WATER TANK NO.  QTY CODE NAME CHINESE NAME
1 1 F19-2-01 WATER TANK,L EKE
2 1 F19-2-02 WATER TANK R K
3 1 F19-2-03 ELECTRIC FAN RE
4 1 F19-2-04 WATER TANK ATTACH KM
ol [ 11111
i 1| \ w \
ENGINE GUARD PLATE NO. QTY CODE NAME CHINESE NAME
1 1 F20-01 GUARD PLATE, ENGINE FRONT BRACKET BRI IR
2 1 F20-02 GUARD PLATE, ENGINE B EAIRIPAR
3 1 F20-03 BOLT M6*30 5787 M6*30




HJ250H-5 REAR BRAKE PEDAL NO. QTY CODE NAME CHINESE NAME
1 1 F21-1-01 SIDE STAND WXz
2 1 F21-1-02 START LEVER BE
3 1 F21-1-03 L, FRONT FOOTREST kMR
4 1 F21-1-04 R, FRONT FOOTREST Mg
5 1 F21-1-05 GEARSHIFT ARM TRYHF
6 1 F21-1-06 REAR BRAKE FI%E
7 1 F21-1-07 REAR BRAKE PEDAL FIZERER
22 23 . 2 8 1 F21-1-08 RETURN SPRING, REAR BRAKE PEDAL FEBELE
10 . 9 1 F21-1-09 REAR BRAKE BRACKET FEEEZ R
3| 2 10 2 F21-1-10 BEARING BES
”"‘ 11 1 F21-1-11 SIDE STAND SPRING MR E
12 1 F21-1-12 HANGING BOARD, RETURN SPRING WXEEN
S 13 1 F21-1-13 BOLT H M6*16 H5&H M6*16
14 1 F21-1-14 NUT M10 BHRIEM10
) 1 15 1 F21-1-15 BOLT LEETE
3 16 1 F21-1-16 INNER BOLT M8*20 T40E$kM8*20
a > ——" 17 1 F21-1-17 SIDE STAND BUSHING M ZERAHE
16 15 14 13 12 n 18 2 F21-1-18 INNER BOLT M5*12 STAINLESS STEEL T25FEEAM5*12
19 1 F21-1-19 INNER BOLT M6*20 T30 M6*20
20 1 F21-1-20 NUT M6 6177 M6
21 1 F21-1-21 BOLT M8*20 5783 M8*20
22 1 F21-1-22 INNER BOLT M10*40 T40[EI3kM10*40
23 1 F21-1-23 NUT M10 6177 M10
HJ250H-6 REAR BRAKE PEDAL NO. QTY CODE NAME CHINESE NAME
1 1 F21-2-01 SIDE STAND X
2 1 F21-2-02 START LEVER B
3 1 F21-2-03 L, FRONT FOOTREST )
4 1 F21-2-04 R, FRONT FOOTREST A5
5 1 F21-2-05 GEARSHIFT ARM TR
6 1 F21-2-06 REAR BRAKE FES
7 1 F21-2-07 REAR BRAKE PEDAL FIZEBAR
2 8 1 F21-2-08 RETURN SPRING, REAR BRAKE PEDAL FIZEBE R
iy 9 1 F21-2-09 REAR BRAKE BRACKET FEBERLRE
2 10 2 F21-2-10 BEARING EUE LS
11 1 F21-2-11 SIDE STAND SPRING WX E
12 1 F21-2-12 HANGING BOARD, RETURN SPRING e 332
13 1 F21-2-13 BOLT H M6*16 H5& M M6*16
. 14 1 F21-2-14 NUT M10 B HiRIEM10
1 15 1 F21-2-15 BOLT MK EIREE
3 16 1 F21-2-16 INNER BOLT M8*20 T40E$kM8*20
S =) = ———— 17 1 F21-2-17 SIDE STAND BUSHING X 2R HE
16 15 14 13 12 n 18 2 F21-2-18 INNER BOLT M5*12 STAINLESS STEEL T25FERAM5*12
19 1 F21-2-19 INNER BOLT M6*20 T30 M6*20
20 1 F21-2-20 NUT M6 6177 M6
21 1 F21-2-21 BOLT M8*20 5783 M8*20
22 1 F21-2-22 INNER BOLT M10*40 T40[EI5kM10*40
23 1 F21-2-23 NUT M10 6177 M10
HJ250H-7 REAR BRAKE PEDAL NO. QTY CODE NAME CHINESE NAME
1 1 F21-3-01 SIDE STAND Xz
2 1 F21-3-02 START LEVER B
3 1 F21-3-03 L, FRONT FOOTREST LR
4 1 F21-3-04 R, FRONT FOOTREST HHIEE
5 1 F21-3-05 GEARSHIFT ARM TR
6 1 F21-3-06 REAR BRAKE plE ]
7 1 F21-3-07 REAR BRAKE PEDAL FIEPIR
2 8 1 F21-3-08 RETURN SPRING, REAR BRAKE PEDAL FIEHETE
P 9 1 F21-3-09 REAR BRAKE BRACKET FEEEIZ R
2 10 2 F21-3-10 BEARING FIZE B R
p 11 1 F21-3-11 SIDE STAND SPRING MR ZRE 5
g 12 1 F21-3-12 HANGING BOARD, RETURN SPRING WX EES
13 1 F21-3-13 BOLT H M6*16 H5& M M6*16
— — 14 1 F21-3-14 NUT M10 B HURIEM10
. 15 1 F21-3-15 BOLT WX RiR
3 R 16 1 F21-3-16 INNER BOLT M8*20 T40[EIEM8*20
A o o  cwm—— 17 1 F21-3-17 SIDE STAND BUSHING MR EREIHE
15 14 13 12 n 18 2 F21-3-18 INNER BOLT M5*12 STAINLESS STEEL T25FEFAM5*12
19 1 F21-3-19 INNER BOLT M6*20 T30 M6*20
20 1 F21-3-20 NUT M6 6177 M6
21 1 F21-3-21 BOLT M8*20 5783 M8*20
22 1 F21-3-22 INNER BOLT M10*40 T40[EKM10%40
23 1 F21-3-23 NUT M10 6177 M10
CRADLE ASSEMBLY NO. QTY CODE NAME CHINESE NAME
1 1 F22-01 ROCKER BE
2 1 F22-02 CRADLE ASSY 22
3 1 F22-03 ROCKER ARM SHAFT FER
4 1 F22-04 CRADLE BUSHING BEWE
5 1 F22-05 CRADLE BUSHING SHORT
12 6 2 F22-06 CRADLE BUSHING LONG
7 1 F22-07 CRADLE ARM SHAFT LIMIT SRR R AL




™ — s o 8 1 F22-08 CRADLE ARM SHAFT R4
/] | I = 9 3 F22-09 NUT M14 6187 M14
- g g 10 2 F22-10 DOST COVER SMALL SR E N
i IR 7 16 13 1 4 F22-11 DOST COVER BIG EREMLEA
3 12 2 F22-12 OIL SEAL 25*32*7 PRI E25%32*7
) 13 2 F22-13 OIL SEAL 24*32*7 $RLEmE 24327
—1 2 ) 14 4 F22-14 OIL SEAL 22*32*7 SRR 2213277
= 15 4 F22-15 NEEDLE BEARING HK1816 RETHAHK1816
16 2 F22-16 NEEDLE BEARING HK2016 RETHAHK2016
17 1 F22-17 NEEDLE BEARING HK2216 SREHMAHK2216
REAR FORK NO. QTY CODE NAME CHINESE NAME
1 1 F23-01 REAR FORK FEX
2 1 F23-02 REAR FORK PIVOT F R4
3 1 F23-03 TUBING SUPPORT SRR
4 1 F23-04 CHAIN GUARD SR
5 1 F23-05 CHAIN TENSIONING HEEERBR
6 1 F23-06 CHAIN GUIDE SR
7 1 F23-07 CHAIN g
8 1 F23-08 CHAIN TENSIONING PULLEY HESHE
—_ 9 1 F23-09 BUSHING HE
10 2 F23-10 INNER BOLT M6*12 T30 M6*12
11 2 F23-11 INNER BOLT M6*16 H6 M6*16
12 2 F23-12 WASHER ®6 HRGKROE
13 2 F23-13 T BUSHING ©6*18*10 iR EC6* 91810
14 1 F23-14 INNER BOLT M8*50 T40 M8*50
15 2 F23-15 ADJUSTER BOLT SR
16 1 F23-16 NUT M8 6177 M8
17 2 F23-17 NUT M8 STAINLESS STEEL 6177 MBF 454N
FRONT BRAKE NO. QrtY CODE NAME CHINESE NAME
1 1 F24-01 FRONT LIQUID PRESS ASSY RIRFIE
2 1 F24-02 FRONT BRAKE SHOE COMBINATION BIRERIFIE S
3 1 F24-03 FRONT BRAKE LEVER HIFIFH
4 1 F24-04 FRONT BRAKE DISC BB FI
5 6 F24-05 INNER BOLT M6*16 T30 M6*16
6 2 F24-06 INNER BOLT M8*25 T40 M8*25
7 2 F24-07 INNER BOLT M6*20 T30 M6*20
4
1
565868 a8 2 =
5 7
REAR BRAKE NO. QTY CODE NAME CHINESE NAME
1 1 F25-01 REAR LIQUID PRESS ASSY BRFIFES
2 1 F25-02 REAR BRAKE SHOE COMBINATION ERRIFIES
3 1 F25-03 REAR BRAKE DISC EREE
4 6 F25-04 INNER BOLT M6*16 T30 M6*16
5 2 F25-05 INNER BOLT M6*20 T30 M6*20
74 N
\\\ 2
FRONT WHEEL NO. QTY CODE NAME CHINESE NAME
1 1 F26-01 TUBE, FRONT WHEEL AI4E ARG
2 1 F26-02 TYRE, FRONT WHEEL [ES
3 1 F26-03 FRONT WHEEL RIM COMBINATION ERLIY
4 1 F26-04 FRONT WHEEL RIM ERE]
5 18 F26-05 FRONT WHEEL IN SPOKE e b
; ' I 6 18 F26-06 FRONT WHEEL OUTSIDE SPOKE R sMES
. . 7 36 F26-07 NUT, FRONT WHEEL SPOKE B3
by | (. - 8 1 F26-08 FRONT HUB B
[ ] 9 1 F26-09 FRONT WHEEL IN BUSHING B RAE
U S " ) i A 10 2 F26-10 BEARING, FRONT HUB FIE S
(I 11 2 F26-11 OIL SEAL, FRONT HUB LIE S
= 12 1 F26-12 L BUSHING, FRONT WHEEL Rt ERE
’ 13 1 F26-13 R BUSHING, FRONT WHEEL B ERE




0D (0 @ c - \ 14 ! F26-14 FRONTAXLE BT
Q\d T 110 9 10Mm 15 1 F26-15 FRONT AXLE NUT RiistihiRig
12 13 15 14
REAR WHEEL NO. QTY CODE NAME CHINESE NAME
1 1 F27-01 TUBE, REAR WHEEL BRI
2 1 F27-02 TYRE, REAR WHEEL [
3 1 F27-03 REAR WHEEL RIM COMBINATION EIRE
4 1 F27-04 REAR WHEEL RIM ERE
5 18 F27-05 REAR WHEEL IN SPOKE EHNESE
6 18 F27-06 REAR WHEEL OUTSIDE SPOKE EiIMES
i 7 36 F27-07 NUT, REAR WHEEL SPOKE B3
8 1 F27-08 REAR HUB iR
s 17 9 1 F27-09 REAR WHEEL IN BUSHING BIERAE
10 2 F27-10 BEARING, REAR HUB BRI
11 2 F27-11 OIL SEAL, REAR HUB S
12 1 F27-12 CHAIN DISC ik
13 1 F27-13 L BUSHING, REAR WHEEL EREWE
& 14 1 F27-14 R BUSHING, REAR WHEEL BiEWRE
1‘8 5 1615 14 13 12 15 1 F27-15 CHAIN ADJUSTER L HEATEE
16 1 F27-16 CHAIN ADJUSTER R SEEETEE
17 1 F27-17 REARAXLE e
18 1 F27-18 FRONT AXLE NUT EEIHIRIE
19 6 F27-19 INNER BOLT M6*20 T30 M6*20
DECORATIVE COVER NO. QTY CODE NAME CHINESE NAME
1 1 F28-01 L FRAME SHIELD (HIGH-GRADE) EEERHPE (BER)
2 1 F28-02 R FRAME SHIELD (HIGH-GRADE) AERRPE (BER)
3 1 F28-03 L FRAME SHIELD (STANDARD-GRADE) EXERIPE (GFR)
4 1 F28-04 R FRAME SHIELD (STANDARD-GRADE) GEERIFE (I5E)
5 1 F28-05 FUEL UPPER TANK MOUNTING GLUE shfe R
3 4 - 6 2 F28-06 FUEL LOWER TANK MOUNTING GLUE pECAN
) 5 7 3 F28-07 TIE ikl
¢ 8 1 F28-08 WIRE HARNESSASSY CLIP EX A
> | 2 y ) | 9 1 F28-09 THROTTLE CABLES CLIP b
! ® ) M 6 | ‘ 10 5 F28-10 INNER BOLT M5*12 STAINLESS STEEL T25FEE4AM5*12
) = A |l 11 4 F28-11 WASHER ®6 96 D6
5 | 12 2 F28-12 INNER BOLT M8*20 T40[E£M8*20
HIGH - GRADE STANDARD - GRADE 13 P F28-13 INNER BOLT M6*12 T30 M6*12
5 OOHEEG ¢ @
|
9 10 1 1‘2 13
HJ250H-5 FRAME NO. QTY CODE NAME CHINESE NAME
1 1 F29-1-01 FRAME EZ ]
2 1 F29-1-02 L UPPER SUSPENSION PLATE, ENGINE SN EBEE
3 1 F29-1-03 R UPPER SUSPENSION PLATE, ENGINE RN LEES
4 1 F29-1-04 COVE CHAIN CASE REHERE
5 1 F29-1-05 LINE CARD EIHIELEIR
4 5 6 2 F29-1-06 REAR FORK IN BUSHING EXARE
& 6 7 1 F29-1-07 BOLT 10*120 5787 10*120
- 8 1 F29-1-08 BOLT 8*75 5787 8*75
- 1 Pl B 5 9 2 F29-1-09 BOLT 860 5787 8*60
s L & L 10 1 F29-1-10 BOLT 8*45 5787 8*45
, J 11 1 F29-1-11 WASHER ®6 96 P6
12 1 F29-1-12 T BUSHING $6*918*10 s ECE*P18*10
AWA 13 2 F29-1-13 BOLT 6*12 5787 6*12
‘ 2 € \ ) 14 3 F29-1-14 BOLT 6*10 5787 6*10
: 3 13 17 ‘\‘6 15 14 13 12 1 15 1 F29-1-15 BUSHING HE
16 1 F29-1-16 NUT M10 B $ER18 M10
17 4 F29-1-17 NUT M8 6177 M8
18 1 F29-1-18 NUT M10 6187 M10
HJ250H-6 FRAME NO. QTY CODE NAME CHINESE NAME
1 1 F29-2-01 FRAME EX
2 1 F29-2-02 R UPPER SUSPENSION PLATE, ENGINE Ll L BES
3 1 F29-2-03 L UPPER SUSPENSION PLATE, ENGINE SN EBEE
4 1 F29-2-04 BOLT 860 5787 8*60
5 2 F29-2-05 BOLT 865 5787 8'65
— 6 1 F29-2-06 BOLT 10*100 5787 10*100
& 4 6 7 8 7 1 F29-2-07 BOLT 8*120 5787 8*120
’ 2, = & 2 8 1 F29-2-08 BOLT 10*130 5787 10130
| 9 3 F29-2-09 NUT M8 6177 M8
) 10 3 F29-2-10 NUT M10 6177 M10




HJ250H-7 FRAME NO. QTY CODE NAME CHINESE NAME
1 1 F29-3-01 FRAME ER
2 1 F29-3-02 R UPPER SUSPENSION PLATE, ENGINE LN LBER
3 1 F29-3-03 L UPPER SUSPENSION PLATE, ENGINE L LBEE
4 1 F29-3-04 R REAR SUSPENSION PLATE, ENGINE EiEEEE
- 5 1 F29-3-05 L REAR SUSPENSION PLATE, ENGINE L2 EEE
7 6 2 F29-3-06 END CAP, FRAME ERKAR
7 1 F29-3-07 REAR FORK BUSHING FERHE
) 8 1 F29-3-08 BOLT 10*115 5787 10*115
1 9 1 F29-3-09 BOLT 10*115 5787 10*115
10 2 F29-3-10 BOLT 8*65 5787 865
. 11 1 F29-3-11 BOLT 8*60 5787 860
12 4 F29-3-12 BOLT 8*20 5787 8*20
13 2 F29-3-13 NUT M10 6187 M10
14 3 F29-3-14 NUT M8 6187 M8




